L

T OIS EHEKRATAH

P =

S Reanr

KAKI-TFVEIYIT—2

F # T 18 ®363-007 HESWINBAE2 TE 9 @3 7 ®048(771) 11814 @048(771)1529 l
% B T i ®018-013¢ NBEGNIRBEBEPIRFR/ F203 B0184 (43)41604) @0184(43) 4120 [
F it F ¥ # S018-0134 MBEBHNBRBEUBPHFRFR/T203 w0184 (43)4160 (%) @ 0184 (43) 4120 ‘
£ F 8 ¥ Ff 060062 EFTEEBHTLNMAE2 9 O3 50198 (24)3618 @ 0198 (24) 9524
W fie 8 % FF 994002 WEREXEGAFAHAI O 2001 B0236(54) 0681 0236 (54) 7387
BB B 2 F T%00102 EEERESEMHKBEBF —RHF 1 01 B0245(53)0885 @ 0245 (53) 6768
OB B OE P T940-1104 FHFRELEMMEBEOFHE26 17 00258(23)1329 @ 0258 (23) 1354
E B 8 ¥ Fi 3888006 EHREFEMHE/ HE®IINAL496D6 =026 (293) 4888 026 (292) 0815
% O B % P 3100853 ZWEBEkFmFEAEEBIMWI 8 28 B029(241)3751~2 @ 029 (241) 3762
oA B %P ©32006 A BEBHRES 6 45 0 4 B0289(76)0187 @ 0289 (76) 0069
BE B R PR OB379-2106 B S B & T o®m kK E B 1 8 3 @0272(68)3119 @ 0272 (68) 3862
g S - S WH01623B RKEEPESHMBEHKM3 7 0D 1 B058(393) 0041 058 (391) 3014
TARSHEKE 7900047 BREMULTRFEZE1IO23018 @ 089 (971) 2563

089 (973).2325

8300-08-0300-1C

MODEL
2000-5

MV—-50F
MV—-70F

IN="F") K
PARTS LIST

PAMS 2tk ST




A.

FSURZS v AT — AR
TRANSMISSION CASE GROUP

A FSUOAZTVI I —ABR
- TRANSMISSION CASE GROUP

REFEH| a—F &= i i # i i g+
No. CODE No. PARTS NAME Q TY| REMARKS
A0l |122 0101 001 | hZ>AIwZaryTYvYy TRANSMISSION ASS'Y 1
A-02 | M40 3102 000 | A RA—Iw¥arsTvy COUNTER ASSY 1
A-1 | 122 0111 002 | T wa»sr—A R CASE, transmission R 1
A- 2 | MO7 0118 000 | A awyF PACKING, oil outlet 1
A-3 | 9BT 0800 803 | R b M8 x 8 BOLT M8 x 8 1
A-4 | 122 0112 002 | Sw¥a’s—A L CASE, transmission L 1
A-5 | M60 0116 000 | Faw -t PLUG, oil 1
A- 6 | 9BT 0601 473 | 7 THMV b M6 x 14 ¢ BOLT 7T MEx14¢ | 30
A-7 | 9NF 0600 003 | 77>+ w b M6 NUT M6 30
A-8 | 122 0311 000 | >74X—uaw R L ROD, shifter L 1
A-9 (122 0312 000 | 7 &—Z74—7 L FORK, shifter L 1
A-10 [ MO7 0313 001 | 7 & —mw bhavsyi PACKING, shifter rod 4
A-11 | MO7 0314 000 | 7 &—aw hA 2% SPRING, tightening shifter 4
A-12 | MO7 0314 010 | 7 &—mw bA 3% B SPRING B, tightening shifter | 4
A-13 | 9SB 0800 000 | AF—Ivh—IV ¢8 BALL, steel 08 4
A-14 | 9ST 0302 003 | 7Y & M3 %20 ¢ PIN, split M3 x 20 ¢ 2
A-15 | ONT 1000 013 | #¥ b M10 P1.25 | NUT M10 P125| 4
A-16 | 9SW 1000 003 | 73444 % M10 WASHER, spring M10 4
A-17 | 122 0313 000 | ¥7%—mwv F H ROD, shifter H 1
A-18 | 122 0314 000 | 7 &—74—7 H FORK, shifter H 1
A-19 | 138 0311 000 | 7 &—T4—7 FORK, shifter 1
A-20 | 138 0312 000 | ¥>7&—uaw bwir BRACKET, shifter rod 1
A-21 M84 0315 000 | 7 &—uawbwi L BRACKET, shifter rod L 1
A-22 | 9ST 0302 203 | vV E» p3x22¢ PIN, split p3x22¢ 1
A-23 | 90R 1200 001 | OV 2 P12 O-RING P12 3
A-24 | 90R 1400 001 | OV > % P14 O-RING P14 2
A-25 | 122 0317 001 | 72 —T7—LY 7 SHAFT, shifter arm 1
A-26 | 122 0318 001 | 7 & —7— L ARM, shifter 1
A-27 | 9TP 0352 500 | 7—x—HE $35%x25¢ | PIN, taper #35%x254 2
A-28 | 9OW 0816 120 | > — T Wi+ M8 WASHER, seal M8 4
A-29 | 138 0313 000 | &7 &Z—uw b AHss— COVRRE, shifter rod 1
A-30 | 9BT 0802 003 | Kb M8 x 20 ¢ BOLT M8 x 20 ¢ 4
A-31 | M40 3251 010 | A& —4—A R CASE, counter R 1
A-32 [ M40 3251 000 | A& —45—A L CASE, counter L 1
A-33 | M40 3252 000 | Ass— COVER 1
A-34 | M40 3258 000 | AV R—T 2 SHAFT, counter 1
A-35 | M40 3257 000 | #¥Z"ZHKIL b BOLT 2
A-36 | M40 3223 000 | oy AFSarw b SPROCKET, main 1
A-37 | MO7 0813 000 | 7=V AV H % WASHER, pulley stopper |
A-38 | 9RC 0400 340 | m—ZF—Fx=—>  1/2"x34¢ | CHAIN, roller 1/2"x 34 ¢ 1




A _II:EDZEE“J*JE:/’T—RE%E

RANSMISSION CASE GROUP

A FSUARAZ w3 — AR
+ TRANSMISSION CASE GROUP

13 11 12
A
— O @) e

RILEZ| a—F &7 i il = Fii i i #
No. CODE No. PARTS NAME Q TY| REMARKS
A-39 | 9BB 6003 000 | R—nxT V7 #6003 BEARING, ball #6003 1
A-40 | 9BB 6003 002 | HE—nx7 V& #6003-2RS EARING, ball  #6003-2RS | 1
A-41 | 9CR 0500 503 | FRazx> Mbx5¢ SCREW Mbx5¢ 2
A-42 | 9SW 0500 003 | 73434 A Mb WASHER, spring ¢ 5 2
A-43 | 9BT 0601 403 | K| M6x14 ¢ BOLT M6 x 14 £ 6
A-44 | ONT 0606 003 | F ¥ b M6 NUT M6 7
A-45 | 9SW 0600 003 | 733 ¥4 % M6 WASHER, spring M6 8
A-46 | 9BT 0802 003 | Ak M8 x 20 ¢ BOLT M8 x 20 ¢ 3
A-47 | 9SW 0800 003 | 7S+ A4 A M8 WASHER, spring M§ 3
A-48 | M81 0271 000 | Fx= 3ok DL SPRING, chain tightner (upper) 2
A-49 | M67 0318 000 | Bk BOLT 1




B _IleLIRE. w2 3 F R

RANSMISSION GEAR GROUP

¢ o

B FSUORAZvIavFTEER
- TRANSMISSION GEAR GROUP

RMFEH| a—F &5 i it} # i Ha fit #
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 [ 138 0211 001 | 227 SHAFT, main 1
B-2 | 122 0212 000 | F=>oF¥ 15 GEAR, change 15 1
B-3 | 122 0213 000 | F=>oF¥ 33 GEAR, change 33 1
B-4 | 138 0212 000 | F = FF 30-18 GEAR, change  30-18 1
B- 5 | MO7 0213 000 | =274 % WASHER 1
B-6 |S57 0215 001 | 1 Z¥4% B WASHER B 1
B-7 | 9BB 6003 000 | R—nx7V 22 #6003 BEARING, ball #6003 1
B-8 | 9BB 6003 002 | R—n_F ) o #6003-2RS BEARING, ball  #6003-2RS 2
B-9 | 9RR 3500 005 | AFwF V2 R-35 RING, snap R-35 2
B-10 | 9SC 3500 700 | >—nNF ¥ v 7 SC-35007 CAP, seal SC-35007 1
B-11 | 138 0213 000 | 22 SECOND SHAFT 1
B-12 | 122 0232 001 | 22 %FF GEAR, second 1
B-13 | 138 0214 000 | 222 FF 45-33 GEAR, second  45-33 1
B-14 | 122 0219 001 | #5— A COLLAR A 1
B-15 | ONB 1721 172 | =— K7 Y »Z KTI172117 BEARING, needle KT172117 4
B-16 | M07 0313 001 | 7 &—uav Ravuvxr PACKING 6
B-17 | M07 0234 002 | AoV F ¥ 7 b2ivF PACKING 5
B-18 | 138 0215 000 | #5— A COLLAR A 1
B-19 | 138 0220 000 | ¥4 4 WASHER 1
B-20 | M07 0217 001 | ¥4 4 A WASHER A 4
B-21 | S57 0215 000 | 1 2% 44 WASHER 1
B-22 | 9NT 1000 013 | +w b MI10 P1.25 | NUT M10 P125| 6
B-23 | 9SW 1000 003 | 233HH % MI10 WASHER, spring M10 6
B-24 | 122 0220 000 | 3 SHAFT, third 1
B-25 | 138 0221 000 | 3¥Z7¥%¥ GEAR, third 1
B-26 | 122 0222 000 | #>— B COLLAR B 1
B-27 | 9NB 2226 132 | =— K7V 7 KT222613 BEARING, needle KT222613 2
B-28 | 122 0223 000 | »sw 2o o2 SHAFT, back 1
B-29 | 122 0224 000 | 23w 27 ¥ GEAR, back 1
B-30 | ONB 1519 182 | =— ka7 4" KTI151918 BEARING, needle KT151918 2
B-31 | 138 0222 000 | ¥+> 2 AXLE 1
B-32 | 90S 2535 0500 # A wv—i VC-25355 SEAL, oil VC-25355 2
B-33 | 122 0229 001 | 7w AR A BOSS, cross 2
B-34 | M88 2123 001 | AV —7F SLEEVE 2
B-35 | 90S 4575 1614| A A Wi —i  QLF4575105165 SEAL, oil QLF4575105165 2
B-36 | 9BB 6205 000 | A—nF7 V7 #6205 BEARING, ball #6205 2
B-37 | 9RS 2400 005 | AF+w SV & S-24 RING, snap S-24 2
B-38 9BB 6009 000 | R—nx7) > #6009 BEARING, ball #6009 2
B-39 | 9RS 4500 015 | AFwFV & S-45 RING, snap S-45 2
B-40 | 9RR 7500 015 | AFvFN &7 R-75 RING, snap R-75 2




~

-

- =w3ygyE Z FSUAZ w3 FVRFR
B. oG icEon GEnE GROUP B. TRANSMISSION GEAR GROUP
Rlig=| a—F &5 i fif # 5 F &

No. CODE No. PARTS NAME Q TY| REMARKS
B-41 | 9SB 1000 000 | AF—nHK— ¢ 10 BALL, steel ¢ 10 12
B-42 | 9SC 7500 500 | >—nFr v CAP, seal 2

(‘j‘i (’ D

¢o

S5 8 U




FSUZAZEwavFVRHR (O—5"')— - #Hifs)
- TRANSMISSION GEAR GROUP

C.

FSUOAZvIavFETEFR(O—-5U— - #ix)
TRANSMISSION GEAR GROUP

Ril&E=| a—F #HS i it # g e i #
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 |[138 0216 000 | u—4& VN —2 2% SHAFT, rotary 1
C-2 138 0217 000 | AFaZrv pbYFF¥ GEAR, sprocket 1
C-3 | 138 0218 000 | #5— B COLLAR B 1
C-4 |9NB 2024 172 | =— F N7 > KT202417 BEARING, needle KT202417 2
C-5 | M52 (0248 000 | Foowy () ¢12 PACKING (in) o 12 2
C- 6 | M67 0223 000 | ¥4 4 B WASHER B 1
C-7 [ M52 0247 000 | koo ws+ (B4) @12 PACKING (out) ¢ 12 1
C-8 |[ONT 1200 013 | +» b M12 P15 | NUT MI2 P15| 2
C-9 | 9SW 1200 003 | 7544 A M12 WASHER, spring M12 2
C-10 [122 0230 000 | avo>yrarFY—L SHAFT 1
C-11 | 9BB 6205 000 | =7V 2o #6205-2RS | BEARING, ball ~ #6205-2RS 2
C-12 | 9RR 5200 005 | AFwFV ¥ R-52 RING, snap R-52 2 HU{f o
C-13 | 90S 2552 151 | AA v — WD2552.15 | SEAL, ail WD2552.15| 2
C-14 | 9RC 0525 H20 | u—o—F = — 525 x52¢ CHAIN, roller H25 %52 ¢ 1
C-15 | M81 0271 000 | F= 2% 234 SPRING 2

—10 — |




S, K Z I\ FIVESF
D- I{'I\P{NlE)Jll_JéagROUP D HANDLE GROUP
RHES| a—F B i fif ; L b fii &
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 |[122 0620 001 [ N>R (A1) HANDLE 1
D-2 | 124 0618 000 | N> FiL=F1 GRIP, handle 2
D-3 | M54 0617 000 | ¥z vF~v—27 MARK, main clutch 1
D-4 | 9BT 1216 003 | A b S =25 MI2x160¢ | BOLT S =25 MI2x160¢| 1
~ D-5 | 9SW 1200 003 | xAxHH % M12 WASHER, spring M12 1
D-6 | 9NT 1200 003 | ¥ b M12 NUT M12 1
D-7 | MBI 2231 000 | N> Ravhis— (H) COVER, handle 1
D-8 | MBI 0636 000 | v A+Zv—2 70 MARK, MAMETORA 70 1
D-9 |8MA 0275 000 | ¥ a7/v—1F PLATE 1 | MV-50F
D-9 |8MA 0278 000 | ¥ a7 v—h PLATE 1 | MV-70F
¢ {’> D-10 | M86 0717 000 | 7 >EHFav~v—7~ MARK 1
. D-11 | M81 2230 000 | N> KnAiss—v—2 R MARK, handle cover R 1
D-12 | M81 2229 000 | N> KABis—v—2 L MARK, handle cover L 1
D-13 | 9BK 0601 093 | e Z /34 F R +MEx 10 ¢ BOLT, w/washer M6 x 10 ¢ 2
D-14 | 127 5626 001 | A4 vFxFava—F CORD 1 | GMBI=>Y R
D-14 | 127 5626 001 | A4 vFxrFava—F CORD 1 | GMIR2=>¥ /R
D-15 | MBI 2311 000 | AA wF Hsx— COVER, switch 1
D-16 | M81 2312 000 | Ax—h UV TS FRANGE 1
D-17 | 8MA 0027 000 | 74 > HREX v —2 MARK 1
D-18 | FR3048A TA AL VT SWITCH, stop 1
(B)| FRE30#8A
D-19 | 8MA 0007 000 | Z o wFvis—FauAf~v—7 MARK 1
D-20 | 8MA 0155 000 | VAL, ¥ sFavf~v—2 MARK 1
D-21 | 8MA 0009 000 | 7> rdHrrvav~vy—2 MARK 1
¢D

eca ] —-12 — .




E avrO—- - FxoUBER
- CONTROL & CHANGE GROUP

B eulll
E a2 0=V - FxIBER
- CONTROL & CHANGE GROUP
RHES| a—F #S il fi 7 i ¥ w &
No. CODE No. PARTS NAME Q TY REMARKS

E-1 |138 0917 000 | F =y vis— LEVER, change 1
E-2 | 124 0830 000 | 7'V w7 GRIP 1
E-3 | M54 0913 000 | @ ZHb BOLT, lock I
E- 4 | 9SW 1000 003 | 7/8FHH % M10 WASHER, spring M10 1
“ E-5 | 9NT 1000 003 | +¥ b M10 NUT M10 1
E- 6 |122 0614 001 | > FovgHo HANDLE, support 1
E- 7 | 9BT 0802 003 | &R b M8 x 20 ¢ BOLT M8 x 20 ¢ 3
E- 8 | 9SW 0800 003 | 7844 2 M8 WASHER, spring M8 3
E-9 | 9NT 0800 003 | +v b M8 NUT M8 3
E-10 | 122 0816 001 | 7>>¥a>T4¥— WIRE, tension 1
6O E-11 | MI3 1754 000 | 7> a kv st SPRING, tension 1
- E-12 | EI2 3253 000 | ZZ wFLos— L REVER, clutch L 1
E-13 [ 9CV 1500 001 | a>~_wZ A~JL b CV-150A BELT, convex  CV-150A 2
E-14 | 127 5624 000 | ¥awvs o4 ¥— WIRE 1
E-15 | E21 3173 000 | a>Evs—F v ¥ LEVER ASSY, comb 1
E-16 | 127 5625 000 | >awi ¥y PIN 1
E-17 | M40 0429 000 | a7 4 >3 w54 SPRING 1

E-18 | M40 4312 000 | A ¥ b TA¥—(MV-7eF ) | WIRE, slottle 1 | oMBl=>Y A

E-18 |122 1917 000 | Rmw hATA%— 2T | WIRE, slottle 1| cMIRzvy R
E-19 [ 138 0913 000 | F= > Lii— LEVER, change 1
E-20 | 124 0831 000 | 7V w7 GRIP 1
E-21 | M67 0914 000 | AFY) > 27 SPRING 1
E-22 | M67 0915 000 | e Z¥H A WASHER, plain 1
E-23 | 9BK 0601 683 | 734V FHNL b M6 x 16 ¢ BOLT, w/washer M6 x 16 ¢ 1
’, ,j E-24 | 128 0912 000 | 7 Z—=7—L ARM, shifter 1
E-25 | 138 0915 000 | 7 & —T#4#—2 K PIN, shifter fork 1
E-26 | 9NT 0600 003 | - b M6 NUT M6 1
E-27 | 138 0912 001 | F=>rPVLii—04r HOLDER, change lever 1
E-28 | 9BK 0802 583 | /xF& W FFR)L bk M8 x 25 ¢ BOLT, w/washer M8 x 25 ¢ 2
E-29 | 138 0916 000 | g—& U —Fxv/¥e—2 MARK, rotary change 1
E-30 | 122 0916 001 | F=>¥~<—2 F MARK F, change 1
E-31 | M54 0618 000 | N Ry awiv—2 MARK 1

= 18 =,




= O—41)—h\— - EimEIR

ROTARY COVER & TAIL WHEEL GROUP
40— 49

41

"

F.

O—%J—1/\— - E&HEIH
ROTARY COVER & TAIL WHEEL GROUP

RliFHS| a—F 5 b s G e fii &
No. CODE No. PARTS NAME Q TY| REMARKS
F- 1 | M40 5511 000 | E—Ls BEAM 1
F- 2 | 9BT 0805 503 | R b M8 x 55 ¢ BOLT M8 x 55 ¢ 1
F-3 | 9BT 0805 003 | A b M8 x50 ¢ BOLT M8 = 50 ¢ 1
F- 4 | 9SW 0800 003 | 733H 4 A M8 WASHER, spring M8 2
F-5 | 9NT 0800 003 | v b M8 NUT M8 2
F- 6 9FW 0800 003 | W4+ M8 WASHER, plain M8 7
F- 7 | M40 5513 000 | AT — STAY 1
F- 8 | 9BT 0802 003 | Kb ME x20¢ BOLT MBx 20 ¢ 4
F- 9 | 9SW 0800 003 | 73344 % M8 WASHER, spring MS$ 2
F-10 | 9NT 0800 003 | -+« b M8 NUT M8 2
F-11 | M40 5512 000 | > & —F/x— COVER, center 1
F-12 | M40 5514 000 | #Lv T AL A RUBBER A, flap 1
F-13 | M07 0813 000 | 7—V AV =44 % WASHER 2
F-14 | 9BK 0601 603 | 234V FHN b M6 x 16 ¢ BOLT, washer ~ M6 x 16 ¢ 2
F-15 | 9BT 0801 603 | A b M8 x 16 ¢ BOLT M8 x 16 ¢ 8
F-16 | 9SW 0800 003 | 73444 A M8 WASHER, spring M§ 8
F-17 | ONC 0800 063 | 7Zwa+w b M8 NUT, cap M8 8
F-18 | M40 4505 000 | @—& VU —4s3— R COVER, rotary R 1
F-19 [8MA 0154 000 | @—&X VU —FavAf~v—2 MARK 1
F-20 | 8MA 0006 000 | ~VvbhFawtfF2wAf~v—2 | MARK 1
F-21 M40 3526 000 | Zv oL B-R RUBBER, flap B-R 1
F-22 | M40 3527 000 | Zv T ALAH B-R PLATE, retaining rubber B-R| 1
F-23 | 9BT 0601 603 | & b M6x16¢ | BOLT o MBx16¢ | 4
F-24 | 9SW 0600 003 | 73444 + M6 WASHER, spring M6 4
F-25 | 9BT 0601 403 | &k M6 x 14 ¢ BOLT M6 x 14 ¢ 8
F-26 | 9FW 0600 003 | & o ¥4 & M6 WASHER M6 8
F-27 | ONF 0600 003 | 75 >+ w b M6 NUT, flange M6 8 | (Ev—FHR1fh
F-28 | M40 4506 000 | @ —& V) —Ao3— L COVER, rotary L 1
F-29 | 8MA 0005 000 | FZ A —R—V U Iv—7 MARK, handring dram 1
F-30 | M63 0221 001 | Ao ~v—2 MARK, triangle 1
F-31 | 8MA 0008 000 | w7 FavA4~vw—2 MARK 1
F-32 M40 3534 000 | Z L L B-L RUBBER, flap B-L |
F-33 | M40 3535 000 | ZvaAhAdHx B-L PLATE, retaining rubber B-L| 1
F-34 | M40 6140 000 | 7>+ A hs— BAR, adjust 1
F-35 | 9BT 0805 003 | Rk M8 x 50 ¢ BOLT M8 x50 ¢ 1
F-36 | 9NT 0800 003 | v b M8 NUT M8 1
F-37 | 9SW 0800 003 | 7s4H4H & M8 WASHER, spring M§ 1
F-38 | M40 5518 000 | 7P+ A M AT — STAY, adjust 2
F-39 | 9BK 0601 653 | &L bk M6 % 16 ¢ BOLT M6 x 16 ¢ 4
F-40 | ONF 0600 003 | 77>+ w b M6 NUT, flange M6 4




F.

O—44YU—Hh)\— - EiFEE%

ROTARY COVER & TAIL WHEEL GROUP

40—@ 49

¢

F.

O—%')—7)\— - &A%
ROTARY COVER & TAIL WHEEL GROUP

RiliF=| a—F Hs i it # L He i &
No. CODE No. PARTS NAME Q TY| REMARKS
F-41 | 122 0517 000 | 7 ¥ A b7 —LA ARM, adjust 2
F-42 | M40 5521 000 | 7Y AR Z 5 7KL b BOLT, clamp adjust 1
F-43 | M40 4503 000 | v 27,32 L COVER, side L 1
F-44 | 8MA 0014 000 | As—FEkavivw—7 MARK, safety 2
F-45 | M81 2227 000 | 4 >~—2 L MARK, line L 1
F-46 | M81 2236 001 | 254 4+2 L METAL, fixing L 1
F-47 | M81 2237 001 | 254 4+2 L METAL, fixing L 1
F-48 | M81 2245 000 | A=Y 7 SPRING 2
F-49 | 9NP 0800 042 | +Af v/ b M3 NUT, nylon M8 4
F-50 | M81 2238 000 | a5 A A+ METAL, fixing 2
F-51 | M81 2240 000 | a5 A ~#+2 L METAL, fixing L 1
F-52 | M81 2241 000 | ¥rR— |k A-L SUPORT A-L 1
F-53 | M81 2244 000 | ¥rE—h B-L SUPORT B-L 1
F-54 | M81 2246 000 | I A7 Lv—b A-L PLATE, rubber A-L 1
F-55 | M81 2248 000 | T A7 V— b B-L PLATE, rubber B-L 1
F-56 | 9BT 0601 603 | &N b M6 x 16 ¢ BOLT M6 % 16 £ 2
F-57 | 9BT 0601 203 | &b M6x12 ¢ | BOLT M6 x12 ¢ 6
F-58 | 9BT 0601 003 | AR b M6x10 ¢ | BOLT M6 %12 ¢ 2
F-59 | 9SW 0600 003 | /s 2 M6 WASHER, spring M6 10
F-60 | 9NC 0600 062 | 7ZaFw bk M6 NUT, cap M6 10
F-61 | 9BT 0601 403 | Hv b M6x14 ¢ BOLT M6 x 14 ¢ 4
F-62 | 9FW 0600 003 | & 544 4 M6 WASHER, plain M6 4
F-63 | 9SW 0600 003 | 73R4 4 M6 WASHER, spring M6 4
F-64 | 9NT 0600 003 | +w b M6 NUT M6 4
F-65 | M40 4504 000 | ¥ Z,32 R COVER, side R 1
F-66 | M40 2228 000 | 24 >~¥—Z R MARK,line R 1
F-67 | M81 2235 001 | 27447+ R METAL, fixing R 1
F-68 | M81 2250 001 | 254 #+% R METAL, fixing R 1
F-69 | M81 2239 000 | 274 #7F+% R METAL, fixing R 1
F-70 | M81 2242 000 | YA — b A-R SUPORT A-R 1
F-71 | M81 2243 000 | K — b B-R SUPORT B-R 1
F-72 | M81 2247 000 | I L7V — | A-R PLATE, rubber A-R 1
F-73 | M81 2249 000 | I A7V — b B-R PLATE, rubber B-R 1
F-74 | R10 0611 000 | 2>¥avkl) o7 SHAFT |
F-75 | R10 0612 000 | v awvF¥+ ) » WHEEL 2
F-76 | 9FW 1600 003 | k=4 % M16 WASHER, plain  M16 2
F-77 | 9ST 0403 003 | v &> o4x30¢ PIN, split d4x30¢ 2
F-78 | 122 0522 000 | AZ v—s%— SCLAPER 1
F-79 | 9BT 0801 603 | A b MEx16¢ BOLT M8 x 16 ¢ 1
F-80 | M23 0619 001 | > AWHLss— B LEVER B 2




F

O—4% U —1)\— - Bk
- ROTARY COVER & TAIL WHEEL GROUP

F O=-9Y~7\— - EHHRR
* ROTARY COVER & TAIL WHEEL GROUP

Rii&Es| I1-F &= ik it # L R il &
No. CODE No. PARTS NAME Q TY| REMARKS
F-81 | 9BT 1203 003 | &)k MI2x30¢ | BOLT MI12x30 ¢ 1
F-82 | M40 4509 000 | ZvdLwir SUPPORT 4
F-83 | 122 0921 000 | PATv—2 MARK, pat 1

—20 — .




G.

IV -NbRON—-F3Y
ENGINE - BELT COVER & TENSIO

f;
N

R

GROUP

(MV-50F)

D,

— s

G T - NbRAN— T3 BE%
- ENGINE - BELT COVER & TENSION GROUP
(MV-50F)
H&FES| a—F Hs ¥ Ty # i B i &
No. CODE No. PARTS NAME QTY REMARKS
G- 1 | CEG 0021 280 | == GMIBILN-357 ENGINE GMI81LN-357 1
G-1 |[CEG 0021 370 | =>¥> GMI82LN-358 ENGINE GMI182LN-358 1| BE&EES120000~
G-2 | M81 2305 000 | =¥ > Ais— COVER, engine 1
G-2 | 111 4815 000 | =¥ Hos— COVER, engine 1 | MRz YA
G-3 | 9BT 0804 003 | &b M8 x40 ¢ BOLT M8 x 40 ¢ 4
G- 4 | 9NT 0800 003 | +v b M8 NUT M8 4
G- 5 | 9SW 0800 003 | /3AHA4 M3 WASHER, spring MS$ 4
G- 6 | 9FW 0800 003 | &4 + M8 WASHER, plain M8 8
G-7 | 122 0811 001 | ==V PULLEY, engine 1
G-7 [122 1913 000 | = F—=1) PULLEY, engine 1 | M2y /H
G- 8 | BOB0AO8X016 | A b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
G- 9 | FA- 24135 A A WASHER 1
G-10 | W405B07X045 | F— 7x7x45 KEY 7x7x45 1
G-11 | M40 3852 000 | x> F7F—Y PULLEY 1
G-12 | 9BT 0801 603 | AN b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
G-13 | 9KY 0503 500 | F¥— A% 35 KEY 5x5x35 1
G-14 | 9VA 0430 003 | V-~ b LA-43 VBELT LA-43 5-F
G-15 | 122 1816 000 | ~J)v h Hn—AF—2a>F VY — | STAY, belt cover 1
G-15 | 122 1914 000 | ~JV b Ais—2AF—a 7 1) — |k | STAY, belt cover 1 | M2~ A
G-16 | 9BK 0801 693 | B /s WFHENL P+ MExI16¢ BOLT, w/washer M8 x 16 ¢ 2
G-17 | 9BT 0801 703 | R b M8 =17 ¢ BOLT M8 x 17 ¢ 2
G-18 | 9SW 0800 003 | 7344 H 3 M8 WASHER, spring MS$ 2
G-19 | M88 1321 000 | 7a b Asi— COVER, front 1
G-20 | 9CR 0601 213 | FZ A4 SCREW 2 | |GMIR2=>Y U H
G-21 | 122 1631 000 | A/3—AH x4 & PLATE 1
G-22 | 9SW 0600 003 | 73444 4 M6 WASHER, spring M6 2
G-23 | 9CR 0601 203 | @7+ VY FF~axy MEx12¢ | SCREWD M6 x12 ¢ 2
G-24 | 122 0814 000 | 7> a3 »7—Lh ARM, tension 1
G-25 | M36 2838 000 | 74 VY2772 a & K734 | SPRING, tension 1
G-26 | M66 0824 000 | 7> a>anm A-W ROLLER, tension A-W 1
G-27 | 9RS 1200 005 | AFw 7Y > S-12 PING, snap S-12 I
G-28 | 9BT 0601 403 | ARn b M6 x 14 ¢ BOLT M6 x 14 ¢ 1
G-29 | 9SW 0600 003 | 7S HH 2 M6 WASHER, spring M6 1
G-30 | 9NT 0600 003 | > b M6 NUT M6 1
G-31 | 138 0812 000 | W hAHN—D 54 & BELT COVER 1
G-32 9FW 0600 003 | B ¥4+ M6 WASHER, plain M6 2
G-33 | 9SW 0600 003 | /3AWH A M6 WASHER, spring M6 2
G-34 | 9NT 0600 003 | > b M6 NUT M6 2
G-35 |S57 0628 000 | Fwavyv—2 MARK 1
G-36 127 5416 000 | ~JL h Z2285— COVER, belt 1




, . =, T2 - NIVERAN—= T3 RF
Ty - NV AN— T A VR G. _
G. ENGINE - BELT COVER & TENSION GROUP | \/ - ENGINE - BELT COVER ‘& TENSION GROUP, /.
RFES| a—F &5 i fi ¥ i iR i &

No. CODE No. PARTS NAME Q TY| REMARKS
G-37 | 8MA 0274 000 | ~)v b gsx—v—7 MARK, belt cover 1
G-38 | 8MA 0518 Q00 | A s—K v Fv¥I~v—2 MARK 1
G-39 | M26 0833 000 | /7 KNOB 1
G-40 | 122 1411 000 | =¥ > 7L —LA FRAME, engine 1
G-41 | 8MA 0273 000 | A X FF v —2 MARK |
G-41 | 8MA 0449 000 | A X FF>v—2 MARK 1 | BHEES120000~
G-42 | 9BT 0807 003 | &1 b M8 x 70 ¢ BOLT M8 x 70 ¢ 3
G-43 | 9SW 0800 003 | /33 H % M8 WASHER, spring M8 3
G-44 | 9NT 0800 003 | ¥ b M8 NUT M8 3
G-45 | 122 0413 001 | AZF STAND ASS'Y 1
G-46 | 122 0414 001 | AR R RO T HFT BRACKET 1
G-47 | 122 0415 001 | 25 Alro 2 SHAFT 1
G-48 | M09 0415 000 | AZ > R RF) > SPRING, stand 1
G-49 | 9BT 1002 503 | Kb M10x25¢ | BOLT MIOx25¢ | 2
G-50 | 9SW 1000 003 | 7834 H A M10 WASHER, spring M10 2
G-51 | 9NT 1000 003 |+ b M10 NUT M10 2
G-52 | 9BT 0802 003 | An b M8 x 20 ¢ BOLT M8 x 20 ¢ 2
G-53 | 9FW 0800 003 | & =44+ M8 WASHER, plain M8 2
G-54 | 9NP 0800 063 | 7>mawv & w b M8 NUT, lock M8 2
G-55 | MBI 2314 000 | ? A FSFv—2 MARK 1 | GMBl=>Y /H
G-56 | KW56069AA Ve AV S S MARK |
G-57 | KW56070AA EFaraas it b ¥ e e MARK 1
G-58 [ 108 1421 000 | 7 bhv—2 MARK 1 |7
G-59 | 122 1915 000 | =¥ _—A (vx) BASE, engine (front) 1
G-60 | 122 1916 000 | =y ~_—2A (wi/n) BASE, engine (rear) 1 MRV VR
G-61 | 9SW 0800 003 | /xAHH 2 M8 WASHER, spring M8 8
G-62 9FW 0800 003 | B Z¥H 2 M8 WASHER, plain M8 8
G-63 | 9NT 0800 003 | + b M8 NUT M8 8 |-

|

|

I

l

_ 93— — 24 — |
3




. . S5y RV H— - TS 3 B
TVIY - AN EAN— - Fooa Bk G . %Néﬁ\lé : ,B\ELT COVER & TENSION GROUP
(5. ENGINE - BELT COVER & TENSION GROUP MV -TOF) (MV - 70F)
RHES| a2—F &5 il it % B Bt i &
No. CODE No. PARTS NAME Q TY| REMARKS
G- 1 CEG 0021 240 | =2 > GM231LN-350 ENGINE GMZ231LN-350 1
G-2 | 122 1630 000 | =& os— COVER, engine |
G- 3 | 9BT 0804 003 | A b M8 x 40 ¢ BOLT M8 x40 ¢ 4
G-4 | 9NT 0800 003 | v b M8 NUT M8 4
G-5 | 9SW 0800 003 | 2xAHH F M8 WASHER, spring M8 4
G-6 | 9FW 0800 003 | & ZHH % M8 WASHER, plain M8 8
G-7 | M8I 0297 000 | =>>>7F—1) PULLEY, engine 1
G- 8 | BO80OAO8X016 | Rk M8 x 16 ¢ BOLT M8 x 16 ¢ 1
G- 9 | FA- 24135 WA A WASHER 1
G-10 | W405B07X045 | F— 7x7x45 KEY 7x7x45 1
G-11 | M40 3852 000 | =>F 77—V PULLEY 1
G-12 | 9BT 0801 603 | Rk M8 x 16 ¢ BOLT M8 x 16 ¢ 1
G-13 | 9KY 0503 500 | F— 5x5x35 KEY 5x5x35 1
G-14 | 9VA 0410 003 | V-~ |k LA-41 VBELT LA-41 >t
G-15 | 138 0813 000 | ~ v ks Zpos— AT — STAY, belt cover 1
G-16 | 9BK 0801 693 | e S/xAYF KR MEx 164 BOLT, w/washer M8 x 16 ¢ 2
G-17 | 9BT 0801 703 | A/ b M8 x 17 ¢ BOLT M8 x17 ¢ 2
G-18 | 9SW 0800 003 | /s AHH A M8 WASHER, spring M8 2
G-19 | M88 1321 000 | 7 v/ b Ass— COVER, front |
G-20 | 9CR 0601 213 | b2 SCREW 2
G-21 | 122 1631 000 | A s—AH x4 & PLATE 1
G-22 | 9SW 0600 003 | 7334 & M6 WASHER, spring M6 2
G-23 | 9CR 0601 003 | @7 FVFF~a%x¥ MEx10¢ | SCREWD M6 =10 ¢ 2
G-24 | 122 0814 000 | 7> a>r7—.A ARM, tension 1
G-25 | M36 2838 000 | ¥4 VY ZH DT a &R 3% | SPRING, tension 1
G-26 | Me6 0824 000 | 7> 2>an A-W ROLLER, tension A-W |
G-27 | 9RS 1200 005 | AFwFY & S-12 PING, snap S-12 1
G-28 | 9BT 0601 403 | A b M6 % 14 ¢ BOLT M6x14 ¢ 1
G-29 | 9SW 0600 003 | 78344 % M6 WASHER, spring M6 1
G-30 | 9NT 0600 003 | v b M6 NUT M6 1
G-31 | 138 0812 000 |~V hAss— 54 & BELT COVER 1
G-32 | 9FW 0600 003 | e SHH % M6 WASHER, plain M6 2
G-33 | 9SW 0600 003 | /sHH & M6 WASHER, spring M6 2
G-34 | 9NT 0600 003 | v k M6 NUT M6 2
G-35 |S57 0628 000 | Favasove—2 MARK 1
G-36 | 127 5416 000 |~ b Aos— COVER, belt 1
G-37 | 8MA 0277 000 | =V b Hrs—w—2 MARK, belt cover 1
G-38 | 8MA 0518 000 | Z/s—H v F ¥ rv—2 MARK 1
G-39 | M26 0833 000 | /7 KNOB 1
G-40 | 122 1411 000 | = 7L —A FRAME, engine 1

_ 95— — 26 —




~ 5% RNV PAN— - FUYaVBR I - NIbbAN— - Fooa @Bk
G- EINémE . BEL'II: COVER & TENSION GROUP G ENGINE - BELT COVER & TENSION GROUP
(MV -70F) (MV-70F)
RES| a—K &8 i = % iR | o
No. CODE No. PARTS NAME Q TY| REMARKS
G-41 | 8MA 0276 000 | A2 > FFrv—2 MARK 1
G-42 | 9BT 0807 003 | &b M8 <70 ¢ BOLT M8 =< 70 ¢ 3
G-43 | 9SW 0800 003 | 734t H A+ M8 WASHER, spring M8§ 3
G-44 | 9NT 0800 003 | +v b M8 NUT M8 3
G-45 | 122 0413 001 | A& > K STAND ASS'Y 1
G-46 | 122 0414 001 | AZ R MUY HEHFZ BRACKET 1
G-47 | 122 0415 001 | /s tlro s SHAFT |
G-48 | M09 0415 000 | A& > RAF) 7 SPRING, stand 1
G-49 | 9BT 1002 503 | &b M10 x25 ¢ BOLT MI10 x25¢ 2
G-50 | 9SW 1000 003 | 7844+ M10 WASHER, spring M10 2
G-51 | YNT 1000 003 | v b MI10 NUT M10 2
G-52 | Y9BT 0802 003 | A b M8 = 20 ¢ BOLT M8 x 20 ¢ 2
G-53 | 9FW 0800 003 | e Z¥H 2 M8 WASHER, plain M$§ 2
G-b4 | YNP 0800 063 | 7>aw v b M8 NUT, lock M8 2
G-bh | M8I 2314 000 | v A hSv—2 MARK 1
G-56 | KW5HB069AA AFTrF =0 MARK |
G-57 | KWH6070AA 7T AFHAT—T MARK 1
Sh7 0628 000 | Frwv s ov—2 MARK 1

o7 - 28— .




ESHREIIE o TTER
H. WaEEL GROUP H.

WHEEL GROUP

RiES| a—F %5 % i #% i B o=
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | 122 0229 001 | 7o AR A BOSS, cross 2
H-2 | M88 2123 001 | AU —7 SLEEVE 2
H-3 | 90S 4575 1614] A4 L>— QLF4575105.165 | SEAL, ol QLF4575105.165 | 1
H- 4 | 9RR 7500 015 | A+ v S Y 2 R-75 RING, snap R-75 2
H-5 | 9BB 6009 000 | R—A~_7VYU 2 #6009 BEARING, ball #6009 2 Fi
H- 6 | 9RS 4500 015 | AF w7V >z S-45 RING, snap S-45 2 |
H-7 | 9SB 1000 000 | ZF—HE—iL ¢ 10 BALL, steel ¢ 10 12 |
H- 8 | 9RS 2400 005 | 2Fv 7Y > S-24 RING, snap S-24 2 i
H-9 | 95C 7500 500 | =A%+ v $755%x5 | CAP, seal $755%5 | 2
C25 0030 0080] %1 -+ 300-8L TIRE ASSY 300-8L 1 |H10~16&3 2’7
0 C25 0030 0081 % 300-8R TIRE ASSY  300-8R I |H10~165%s |
el H-12 | M88 2131 010 | A — 210x 8 WHEEL 210% 8 2 | Rit&
H-13 | M88 2131 020 | kA — 210 %8 WHEEL 210%8 2 | A&l ;
H-14 | 9BT 0801 403 | A b M8x14¢ | BOLT M8x14¢ | 8 ;‘
H-15 | ONT 0800 003 | v b M8 NUT M8 8 i
H-16 | 9SW 0800 003 | 234 H 3 M8 WASHER, spring M8 16 ;
H-17 | 9BT 0801 803 | Ak M8x18¢ | BOLT M8x18¢ | 8 |

H-10 |C25-0030-0082 | 300-8 XA VDI

|
H-11 | C25-0030-0083 | 300-8 F1—TDH gJ

— 29— —30 -




SRS
R AR SR AN HOOTH REST GROUP

21

FFDRER

+ WELSH ONION HOOTH REST GROUP

HiliEs| a—F &5 b i # i s i &
No. CODE No. PARTS NAME Q TY| REMARKS
-1 | 122 0524 002 | Ao 4 HOOTH REST, welsh onion 2
-2 | M40 0502 000 | FZAL+tw MR b BOLT, drum set 2
I-3 | 9NL 1000 003 | mv ZFw b MI10 NUT, lock M10 2
-4 | 122 0526 000 | &V A M2580% iZ | BRADE M258G (2| 3
-5 | 122 0527 000 | & 4 M2580E= i~ | BRADE M25801- - | 3
-6 | 122 0528 000 | +4&/ 4 M2580$R%JZ | BRADE M2580S'R = 1
-7 | 122 0529 000 | +#&wW A M2580SE=5tL. | BRADE M2580S L=| 1
I- 8 | M52 0724 000 | WA MUY HRLE BOLT 8
-9 | 9SW 1000 003 | 7344 A M10 WASHER, spring  M10 8
I-10 | 9NT 1000 003 | +w b M10 NUT M10 8
I-11 122 0523 001 | F>awiaYnws B HOLDER B |
I-12 | 9BT 0802 003 | AN b M8 x20¢ BOLT M8 =20 ¢ 3
13| 9SW 0800 003 | /3AHAH & M8 WASHER, spring  M§ 3
I-14 | ONT 0800 003 | v b M8 NUT M8 3
-15 | FI11 0206 001 | #F>awsa ol (A7) HOLDER 1
I-16 | 9BT 0602 003 | AN b M6 = 20 ¢ BOLT M6 % 20 ¢ 4
[-17 | 9SW 0600 003 | /3434 4 M6 WASHER, spring M6 4
I-18 | ONT 0600 003 | #+w b M6 NUT M6 4
-19 | 122 0116 000 | ¥>awial)isvw—7 MARK 1

i

c.. 7 T
R by, s o e T e




J.

PERSAMME AT

RIS

ACCESSORY PARTS GROUP

@

J (IR mBAfR

ACCESSORY PARTS GROUP

(¢

¢

Rit&E=| a—F &5 il s # finn B fii &
No. CODE No. PARTS NAME Q TY| REMARKS
J- 1 | M40 4411 000 | Rw & A A8F 13x17 SPANER, box 13x17 1
J-2 | M40 4412 001 | RwZ A v 2+ 17 WRENCH, box 17 |
J- 3 | FA2 1297 iy b g 110 ¢ WRENCH, socket 110 ¢ 1
J-4 [ KNI 3001 AA | AZ V2 —FK 55— DRAIVER, screw 1
-0 | M40 0502 000 | RS ALty RRL B BOLT, drum set 1
J- 6 | ONL 1000 003 | aw & +w k M10 NUT, lock M10 1
J- 7 | 9GN 0601 000 | 7'V 2=wF P1.0 NIPPLE, grease P1.0 1
J-8 | KN5 2009 AA | =2 MY TYHA Y A4 >3 | MANUAL BOOK, engine 1
-9 [ 138 9002 000 | x>F PYTV AL LY AL a | MANUAL BOOK, chassis 1
J-10 [ 111 1530 001 | aw &7 2o BAG,tool 1






